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COMPLICATED URINARY TRACT INFECTION

I. Diagnosis of Complicated Urinary Tract Infection (UTI)

Complicated UTI is defined as significant bacteriuria occurring in a setting of functional

and structural abnormality of the genitourinary tract. Significant bacteriuria is defined as the growth of more than 100,000 cfu per ml of urine although under certain conditions, a growth of less than 100,000 cfu/ml is deemed significant as in catheterized specimens.



Conditions that define complicated UTI are as follows.

1. Presence of an in-dwelling urinary catheter or intermittent catheterization

2. Incomplete emptying of the bladder with more than 100 ml of urine postvoid

3. Obstructive uropathy due to bladder outlet obstruction, calculus and other causes

4. Vesicoureteral reflux and other urologic conditions including surgically created abnormalities
5. Azotemia due to intrinsic renal disease

6. Renal transplantation

7. Diabetes mellitus

8. Immunosuppressive conditions as in febrile neutropenia and HIV

9. UTI caused by unusual pathogens or drug-resistant pathogens

10. UTI in males except in young males presenting with exclusively with lower UTI symptoms.

The recommended initial diagnostic tests are as follows:

1. Urinalysis

2. Urine G/S, C/S

3. CBC

4. Creatinine

II. Treatment of Complicated UTI

Patients with complicated UTI can be treated either on an in-patient or out-patient basis. 
The suggested guidelines for hospitalization are the following:

1. presence of marked debility
2. sepsis,

3. uncertainty in diagnosis,

4. uncertainty in patient compliance with medications and,

5. inability to take oral medications and oral hydration,

Empiric antibiotic therapy may be given PO or IV and at least 7-14 days of treatment is 

recommended. The suggested  antibiotic regimens are shown below.

1. Oral regimen

a. Ciprofloxacin 250-500 mg BID x 14 days

b. Norfloxacin 400 mg BID x 14 days

c. Ofloxacin 200 mg BID x 14 days

d. Levofloxacin 250-500  mg OD x 10-14 days

2. Parenteral regimen

a. Ampicillin 1 gram Q 6 hours + gentamicin 3  mg/kg/day Q 24 hours
b. Ampicillin-sulbactam 1.5 – 3 gms Q 6 hours

c. Ceftazidime 1-2 gms Q 8 hours

d. Cefrriaxone 1-2 gms Q 24 hours

e. Imipenem-cilastin 250-500 mg Q 6-8 hours

f. Pipercillin-Tazobactam 2.25 gms. Q 6 hours.

g. Ciprofloxacin 200-400 mg Q 12 hours

h. Levofloxacin 500 mg Q 24 hours

A repeat C/S is recommended 1-2 weeks after therapy.  It is also important to address the 

anatomic and functional abnormalities that predisposed to the UTI and the underlying metabolic problems as well. Consulting the appropriate specialists may also be needed such as the Urologist for the urinary tract obstruction or to the Diabetologist for a tighter control of the hyperglycemia.

Reference: Task Force on UTI 2003-04, Philippine Practice Guidelines Group in Infectious Diseases. Urinary Tract Infections in Adults: Clinical Practice Guidelines Update 2004. PPGG-ID Philippine Society for Microbiology and Infectious Diseases Volume 2 No 1 Quezon City, Philippines.
